C6121ZG57a &! L M ¥l FE 4 B F

PARTS CATALOG OF C6121ZG57a DIESEL ENGINE

Ligseim#l i B PR F
SHANGHAI DIESEL ENGINE CO.,LTD.
2008.8




it A i W

[ C6121 R4 SEMML MW S AR R = S PN, SRR =
PR SR BE L 880, Dy IE TR Skl C6121Z2G57a RSN AR, e
AZAE H < LA AL

ARFAf H M AN AL, HOE] K7 HEPPRIE

Gl A
2008.8



A LRAE S\ YLE S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
IRGSAERES / BLOCK GP-CYLINDER 8N5286
U R LA / COVER GP (BLOCK-MISE) 02BZ006
A imE 4144 / SEAL GP-CRANKSHAFT 2P6226
b 4144 /FILLER GP-OIL 2P6855
% J5 i 3sf JRE 262 /SUPPORT  GP-REARSEAL CSHAFT 02EZ001
WEKSeH M/ PAN GP-OIL 2P6152
MRS S E 444 / FASTENER GP (OIL PAN) 2P6206
M4/ GAGE GP-OIL LEVEL 2P6493
AL 4HAE / HEAD GP-CYLINDER (A) 7N8876
AT dE s AR 41/ COVER GP 2P6531
AL RG B[4 2H 44 /FASTENER GP 7N9536
REHGE R L / LIFTING GP-ENGINE 7N7858




A LRAE S\ YLE S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
WG FEIEFFAIAY: / PISTON & GP-ROD 05AZ501
thahZHAt /  CRANKSHAFT GP 06AZ102
i Bz R 40 F / PULLEY GP—-CRANKSHAFT 06BZ007
KE4F / FLYWHEEL GP 06CZ002
a1 / DAMPER GP 9N2345
EWUECAPE / GEAR GP-FRONT 07AZ202
A A4l / MUFFLER GP 08AZ022
HES 51 5 #8244 / EXTENSION GP EXHAUST 751784
ESERZLPE / CAMSHAFT GP 1N4406
AL / MOTOR GP 11AZ003
78 HL &% LWL E/ALTERNATOR GP 11BZ009
BERAE IR Y14/ LINES GP-AIR 12AZ009




AP LARAE S\ YA S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
HFE B AE / LINES GP-AIR 12BZ016
HEABEE A4 / MANTFOLD GP-EXHAUST 2P6573
HeAUE R [ 44 /FASTENER GP 8N1868
A UEG AR A / CLEANER GP-AIR 14AZ007
HLZE 4 AF CWYY) / PUMP GP-ENGINE OIL 2P1784
PR SCERA14% / DRIVE GP-FAN 16AZ009
U R de ZF / PULLEY GP- (FAN) 16BZ015
=faai4if: / VEE BELT SET(SEE NOTE) 16CZ008




AP LARAE S\ YA S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
ks S B4 S8 4147/ FAN & GUARD GP 16DZ009
BLIM A HI 28 FYETS #8 41F/COOLERRFILTER GP-O0IL 18AZ009
TR B E A HIZ A 4F / COOLER GP- OIL 18BZ007
L M 2H4F / LINES GP-ENGINE OIL 2P6105
18 I g8 WL 4 2 0F/LINES GP-TURBOCHARGER OIL 19BZ202
IKFEAAY: / PUMP GP-WATER 7N5909
VIR AS 41T / REGULATOR & GP-HOUSING 1W7553
AHIKE B ALE / LINES GP-WATER 2W6779

Vi




A LRAE S\ YLE S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
s B 20/ LINES GP-FUEL INJECTION 26AZ201
PR Bk 4H 1/ LINES GP-DRAIN 26BZ203
RENHLSZHEA 4} / SUPPORT GP-ENGINE 33AZ012
HLRE VW s 404/ SHUT-OFF GP-ELECTRICAL 59AZ212
Rk 7204 / HOUSING GP—FRONT 8N0303
W5 aa i 4it / COVER GP (FRONT HOUSING) 2P6528
W 5e E W40 / FASTENER GP (FRONT HOUSING) 8N0872
A e 4L (B4l / TRUNNION GP 7N9589
SIIRR A4S/ MECHANISM GP-VALVE 7N8026
LR 55 4HE / COVER GP-VALVE MECHANISM 8N4745
WXMEZLE /  BREATHER GP 1P4244
WA A4 / DISPOSAL GP-FUMES 84DZ003

vii




A ZIR\A S\ S LA 5

C6121ZG57a
NAME\ NO. \ENGINE MODEL
WA 2HF / TURBOCHARGER GP 38AZ005
s R AS F / PUMP GP-GOV P10Z005
RIS o e A/ APPLICATION GP 00AZ214
PRI PETS 28 411F / FILTER GP-SECONDARY 85AZ203
BEML T H 411 / TOOLS GP 49AZ002

viii




28 15 26 11 A 12

A AH
view A
27

16.24 29.52  33.34

8N5286 0287006

R AR, MU 2
F10.1BLOCK GP-CYLINDER. COVER GPBLOCK-MISE]



B 1: HUARBHEMINESRAHFTEH/ Fig. 1:BLOCK AND COVER GP

RS e = #2 Quantit
Ref. No #  #R NAME S PART No. 8N5286 : 02BZ006

*1 | HUARZRECEBE/BLOCK AS. ~CYLINDER 7N6550 1

(2) | HL4AK/BLOCK AS-CYLINDER 4P0623 1

(3) S &I E /LINER-CYLINDER 1105800 (2P8889) 6

(4) | &S (Z 1-6 #5) CAP-CRANKSHAFT BEARING 6N8001 6

(5) | #HEHEHMIKE (F 744 CAP-CRANKSHAFT BEARING 6N8002 1

(6) | O FLZEFBBl/SEAL-0-RING 556670(117.1x4.39) 18

(7) | Z/BAND-FILLER 2W6134 6

(8) | EHAEIZIE/BOLT 7S53224(5/8-11%x133.35) 14

9 MEPAhEHE (5 2-544) /BEARING 7M4046 4

10 (YL EATIHME (5F 1 44) /BEARING 8N4110 1

11 | #L4KT04R /PLATE 7N7998(1W1410) 1

12 | MUARTRHR B i /GASKET-PLATE 7W7546(1157550) 1

13 | Bz i) k/PLUG 4B5387 1

14 | #Ef2 i)k /PLUG 3B0623 1 1
15 | =0 EFEEH/DOWEL 159540(9.368%30.2) 1

16 | 7xFUREE/PLUG 8M9307(1/2-13) 1

17 | R734EE MR ZE PLUG-PIPE (SQUARE COUNTERSUNK) 2B0858(1/2-14) 3

18 | 7S AHEEIZZE PLUG-PIPE (HEX COUNTERSUNK) 7H3171(1/4-18) 1

19 | ANAHEEIZRE/PLUG-PIPE 5M6214(1/8-27) 1

20 | NAEEUEE/PLUG-PIPE 5M6213(1/4-18) 4

(21) | HEERFEl/WASHER 255658(17x29%3) 14

22 | WKuE#e/STUD 5S8462(3/8-24) 1

23 | $MEK/STEEL SPHERE GB/T308-9.5250 1

24 | $WEFE/WASHER 6F7062(12.7x19.0x1.8) 1

25 | [EFESH/PIN 8K1207(9.368x32.00) 2




B 1: HURBGEMINESRAHFIM/ Fig. 1:BLOCK AND COVER GP

= F = -
RZ:.TIO # R NAME 5 PART No. 8N5286 A= Quntly 02BZ006

26 | [E4E$H/DOWEL 5B7652(15.716x15.75) 2

27 [E]4% $8 /DOWEL 8B6349(15.718%35.00) 2

28 | 0 BYBFE} [ /SFAL 355496(9.53%4.3) 1

29 | LB /WASHER 5M2894(10.2x18.5x%2.5) 2
30 | [E#E%H/DOVEL 362A001(15.718%56) 2
31 | ANAIMSKIZET/BOLT 8M3267(3/8-16x13.05) 1
32 | NASKIEHE/BOLT 0L1351(3/8-16%22.22) 2
33 4R /COVER 8L.8662 1
34 # 5 /WASHER 558055 1

*1: AR ECER P BLHERRS 9 (2) oo oo (8) (21)  *1

: BLOCK AS.-Cylinder includes parts of Ref.No0.(2)...(8). (21).




ST -
detail B detail A

B st R
FIG.2 SEAL GP-CRANKSHAFT



& 2: that 2R EERE/Fig. 2: SEAL GP-CRANKSHAFT

% FR NAME

%= PART No.

#= Quantity

2P6226
fh 3/ sHEER 14 (UE) SEAL GP-CRANKSHAET (A) (CCW ROT) 7C3628(7C4297) 1
BH 2 BT S SR8 SEAL GP-CRANKSHAFT (A) (CW ROT) 9Y9895 1




.

%%1%

B4k i 25

detail B
PB855

B3 o R
FIG3FILLER GP-0IL



& 3: i OHMSELER4/Fig. 3: FILLER GP-OIL

R % FR NAME 42 PART No. B Quaniity
1 Hn3M % /PIPE-0IL FILLER 2P2719 1
2 hn;HAEE2R14/CAP AS. -OIL FILLER 6N2985 1
3 # B /WASHER 2P2720 1
4 7~ A SR 8242 /BOLT 1A2029(3/8-16x28.58) 2
5 & /WASHER 5M2894(10.2x18.5x2.5) 2
6 WPET/RIVET GB/T875-5%x10-Zn.D 1
7 ] /WASHER GB/T97.1-5-200HV 1




02E/001

AL it A
FIo.4 SUPPORT GP-REARSEAL CSHAFT

W

\%”

T

L

\
N




& 4: gh¥h /5 hEt BE2H 4 /Figd: SUPPORT GP-REARSEAL CSHAFT

s

= %  FR NAME 42 PART No. SLE Quantity

1 | [eiH#f B/ TRUNNION 02EL004a 1
2 P& B8] /SPACER 02EL005 4

& Bl /SPACER 02EL006 9
3 5 /GASKET 02EL007 1
4 | kEFH FH/GASKET 9H5921 1
5 | NAKIERE/BOLT 1A5822(1/2-13%69.85) 4
6 | 7~ASKIEFE/BOLT 311A004(1/2-13x88.9) 9
7 | 0 BY%RE}[El/SEAL-0-RING 9M5894(202.56%5.33) 1




A5 R A R A B AR
FIG.5 PAN AND FASTENER GP

10



B 5: A HFMERS

X EHHETER/Fig. 5:PAN AND FASTENER GP

#1 = Quantity

N % FR NAME 45 PART No. 5152 530G
1 | JHEFEE F /GASKET 4M2969 1
2 | HEBE /GASKET 851965 1
3 | HKFEERIFIEEBAE/PLATE AS. 2P1738 1
4 | 3H#&/PAN GP-OIL (BASIC) 856086 1
5 | RURRZE/PLUG 5N8780 1
6 | 7NASKIZ4%/BOLT 0L1352(3/8-16x82.55) 3
7 | B[ /WASHER 5M2894(10.2x18.5x2.5) 46
8 | 7~fki242/BOLT 0L1351(3/8-16%22.22) 18
9 | 7~fki242/BOLT 0T0573(3/8-16%69.85) 5
10 | 75 fSk424%/BOLT 0S1591(3/8-16x38.1) 20

11




Ao R A
F1G.6 GAGE GP-0IL LEVEL

12



B 6: HREHFTEM/Fig. 6:GAGE GP-0IL LEVEL

i %2 F7 NAME #2 PART No. 2 Quniy
1* | i RIGIZEREE/GAGE  AS. 03CB008 (853995) 1

2 | HREREEBME/TUBE As. 2P2547 1

3 | BSREBMH/TUBE AS. 2P2697 1

4 | 90° TEHES/ELBOW 5K9243 2

*5 | B IESLIEBCERE/CONNECTR  AS. 851326 1

(6) | B#EK/CONNECTOR-AIR BRAKE-SPL 5P4908 1

(7) | EER4ZE/NUT-AIR BRAKE 5P4448 1

(8) | ZHEE/SLEEVE-AIR BRAKE 5P4443 1

1*:853995 is used for export.

13




=

AW%%W/Z?%@

defall

9
10

A REH
view A

25.28

it

AR

ik} Y
FIGTTHEADY COVERY FASTENER AND LIFTING GP

K71 AkE AlEER A

14



B 7-SEEHY. SESEREAYH. SEESZEMELZNEBAGFEEERE
Fig. 7:HEAD. COVER. FASTENER AND LIFTING GP

— b Bl H
Rﬁ-@- # TR NAME 5 PART No. 7N8876 7N9§5%(;£ Quamzlzﬁm 7N7858
*1 | SELEVLAN LT EBEE/HEAD  AS. 7N8866 1
(2) | BE&ELZ /HEAD-CYLINDER 7C3906 1
(3) | S I"JEE INSERT-VALVE SEAT (INLET) 7N4448 6
(4) | HESIJBE INSERT-VALVE SEAT (OUTLET) 7N8855 6
(5) | ®EELk/PLUG 3B0623 6
(6) | ®EEL ) %k/PLUG 3P1896 13
(7) | BBk /PLUG 358313 7
*8 | HEAE 9 RE K 42 i = 044 ROTOCOIL  AS. 1W5300 12
(9) | HEEEE FEERS: ROTOCOIL ASSEMBLY (BASIC) 8N7782 12
(10) | #4M=/SHIELD-OIL 6N7174 12
11 | #HSI]/VALVE 6N9915 6
12 | HESI1/VALVE 6N9916 6
13 | ]I'TRE/GUIDE 1487425 12
14 | K73 /SPRING 757144 12
15 | SEIE=EF /GASKET 7E6167 1
16 | |I7$i3/L0cK 2A4429 24
17 | #¥7K[B|/SEAL-WATER 9Y1798 18
18 | #f7K[E/SEAL-WATER 7N8018 6
19 | A7 kB2 3E PLUG-P | PE (SQUARECOUNTERSUK) 2B0858 3
*1 S EEHINTES D EIERSH (2) - (7) B9Z= 14 /*1: Head-Cylinder AS. includes parts of Ref.No.(2)...... 7).

*8: HEE M E E LIS HETHPRES A (9) . (10) B9EERH/*8: Rotocoil AS. and Oil Retain Housing includes parts of Ref.No.(9). (10).

15




B 7-SEEHY. SESEREAYH. SEESZEMELZNEBAGFEEERE
Fig. 7:HEAD. COVER. FASTENER AND LIFTING GP

=] = :
et #Z R NAME ##5 PART No. ——3gg7g 7N95§§E Quanm)z/%ssl 7N7858
20 | F<FAHEEREE PLUG-PIPE (HEX COUNTERSUNK) 5M6213 1

21 | 0 BU%E 3 /SEAL-0-RING 355496 1

22 | S EEEHR/COVER 1P6758

23 | ¥ /WASHER 556735

24 | NALIZERE/BOLT 051588

25 | B /WASHER 250736 25

26 | RELZE 142 /BOLT 5B9603

27 | RELZE 1242 /BOLT 1B7709

28 | [ELEE1E#2/BOLT 1D4595 20

29 | I mHR/PLATE 8N8722 1
*30 | BIAC A HR/PLATE 8N8721 1
31 | 45FR42/BOLT 6V1999 4
*32 | FEEE]/WASHER 8D5054 4

*30:8N8721 #Z BN 1E 6N8336 A BT A h# BimmE /*30: Lifting PLATE 8N8721 is ASsembled on the surface of Engine fore—side in Gp. 6N8336.
*32:4W8652 #T BN 1L 6N8336 A h & F A sh#lAnimmE /*32: Lifting PLATE 4W8652 is on the surface of Engine back—side in GP. 6N8336.

16



FIg LT AR
F1g.8 PISTON & GP-ROD

17



B8 EEEMHHAHFL4Fig. 8 PISTON & GP-ROD
Ko & FRNAME 42 PART No. S Quantity
05AZ501

1 7E2ZE/PISTON 05AL502 6

2 S —iBS IR/RING-PISTON TOP 1006694 6

3 S IS IR RING-PISTON (INTERMEDIATE) 1006695 6

4 JHEIR/RING- OIL 610499 6

5 TEZEEH/PIN 7N9805 6

6 185 /RETAINER 159543 12
*7 ZEFF AL AN T &R /ROD ASSEMBLY 8N1721 6

(8) | &EFF (iBtf/rRoD 8N1720 6
(9) | EFF4242/BOLT 1P9956(1/2-20%x74.4) 12
(10) | ZEAFREEL/NUT 556348(1/2-20) 12
(11) | ZFEAT4TE/BEARING CONNECTING ROD 8N 1849 6

12 | ZEF 5 EL/BEARING 4W5739 12

7 EFFHL I &R B3EFRS 4 (8) (9) (10) (11) BYEERME/*7: Rod AS.

includes parts of Ref.No. (8). (9).

18

(10) .

an.




B9 s R
F1G.9 CRANKSHAFT GP



& 9: ghimzA 4 FEER{4/Fig. 9: CRANKSHAFT GP

s

2 TR NAME

143 PART No.

# = Quantity

Ref. No. 06AZ102
1 i %M1 /CRANKSHAFT AS. 06AL102 1
2 = %M FL/BEARING 4W5738 7
3 i 4 U5 %8 /GEAR (CRANKSHAFT) 1W4405 1
4 H#EJ1 H/PLATE 1003652 2
5 2 [F]$# 9HKEY-WOODRUFF#9 (SPECIAL) 5H2671 1
6 9F2247(1/8-27) 6

12 38 /PLUG

20




1]

X i
Il 148
] —
TE

068200/ *

A0 g
FIG.10 PULLEY GP-CRANKSHAFT

21



& 10 b S5 HAFEZR4F FIG. 10 PULLEY GP-CRANKSHAFT

e % R NAME f4£2 PART No. B quaniy
1 B4 R T 48 /PULLEY 06BL008 1
2 %0 B2 B /WASHER 559948 1
3 7~ F3 L4242 /BOLT 06BL004(3/4-16x120.65) 1

22




AN R
G T FLY WHEEL GP



B 11: R4 FEERE/Fig. 11: FLYWHEEL GP

S F 12 Quantity
Ref -l\'l_-’:). % *I \ NAME 14:% PART NO 06CZ002
*1 | X 5B AN TERF FLYWHEEL AS. 06CB002b 1
(2) | T&%/FLYWHEEL 06CL002b 1
(3) | #TzN&El/GEAR-FLYWHEEL STARTER 06CL003(138 14) 1
2 | NASKIZHE/BOLT 0T0857(5/8-18%x114.3) 9

1 ¥R 5 EBERIBERMITESEFEERS A Q). (3) BIEERME/*1: Flywheel AS. includes parts of Ref.No. (2). (3)

24




T
1]
11z
B
Ny H
I~ L .

-
] '
L xﬁ!

K1) E R B
FIG.17 DAMPER GP



B 12 R E 2B EFEEMY/Fig. 12: DAMPER GP

R # TR NAME 4= PART No. iﬂig;:gﬂw
1 B B BB /DAMPER AS 1678123 1
2 $£ 4% /ADAPTER-VISCOUS DAMPER 9L.6261 1
3 75 F3 K42 42 /BOLT 0S1587(1/2-13x44.45) 6
4 | #FB/WASHER 5P8245(13.5%25.5%3.0) 6

26




ke //[AMSHAFT

T ; — -
e N
// \:\/
A\

, |
N
N

L

L ofee
\\\ DRVE,,///

T 07AZ202

LI

L]

A3 A
FIG.13 GEAR GP-FRONT

27



& 13: E &5 AHFEER4/Fig. 13: GEAR GP-FRONT

Sr Z  FR NAME {42 PART No. BB Quantiy
*1 BHHARIG I IERCER Y GEAR AS. —FUEL PUMP IDLER 1064497 1
) MM R 151548 /GEAR —FUEL PUMP IDLER 7W0546 1
(3) 15 3R 15 5 40 44 2 /BEARING-SLEEVE 256692 1
*/ B MR & 5N 15%8 GEAR-FUEL PUMP DRIVE 07AL201b 1
5 M5 ZR 5 1548 %M SHAFT ~ACCESSORY DRIVE IDLER 1059772 1
6 M 4h %5 %8 /GEAR-CAMSHAFT 1W4402 1
*7 HRR B IEACER 4 GEAR AS. -OIL PUMP IDLER 7N4722 1
(8) WM IEA%E/GEAR - OTL PUMP IDLER 7W0449 1
(9) MR 5 A 53N E /BEARING SLEEVE 2P1168 1
10 1F#E F /PLATE-THRUST 8N4960 1
11 WE E#R/PLATE 07AL202b 1
12 7~ F3 Sk 4242 /BOLT GB/T5783-M10%30-10.9-Y 4
13 7~ 8 L4248 /BOLT 051594 2
14 7~ 3 L4248 /BOLT 051748 4
15 7~ F L4242 /BOLT 051618 2
16 7~ Fa L2 B /NUT 5B9079 1
17 3 #4 [8] /WASHER-HARD 5M2894 2

* LT A DT A B T A AR Sl () () /*1: Gear-fuel Pump Idler includes parts of Ref.No0.(2). (3).
*7 LI AN T A 2 A AR 5 4 (8) ()M /*T7: Gear AS.-Oil Pump Idler includes parts of Ref.No.(8). (9).

28




AL HEBAEA R
FIG 14 MUFFLER GP AND RAIN CAP GP

29



B 14: jHASAHFEEFBHIEZE4 FI1G. 14 MUFFLER GP AND RAIN CAP GP

#1 &= Quantity

Jns 2 TR NAME 42 PART No. i T
1 3 75 BSR4 /MUFFLER AS. 758443 1
2 3 £ /CLAMP 7TH4266 1
3 HES % /PIPE-EXTENSION EXHAUST 08AL047 1
4 S 4 /CLAMP 6F8815 1
5 | #75 AR E/NUT-FULL GB/T6170-M10 2
6 7~ A SR 2 42 /BOLT GB/T5783-M10x40 2
7 3R [E GB/T97.1-10-200HV 4
*8 | HESSERFMEZEM (/)v) CAP AS. -RAIN (EXHAUST) 751784 1

30




A
M=
S
N
SP)
imi |
S
2 A-ABA
SECTION  A-A
B1G yEA E E

F1G.15 CAMSHAFT GP

31



& 15: A TERH/Fig. 15: CAMSHAFT GP

— o P =1 .
Ko % R NAME f£2 PART No. S Quantiy

1 (%8 %M/ CAMSHAFT 7E9980 1

2 £ 51/ WASHER-THRUST (CAMSHAFT) 752204 1

3 1Em# F /L0CK 851491 1

4 | NFSkEBHE/BOLT 0S0509(3/8-16x19.05) 2

32



(1
detail C

11AZ005

A6 Rana AL & e AL
F1G.16 MOTOR AND ALTERNATOR GP

33



& 1623 A A HFFE % B AAHFIRE

Fig. 16:MOTOR AND ALTERNATOR GP

s

%  FR NAME

%= PART No.

#= Quantity

Ref. No 11AZ003 11BZ009

1 L EN A ERH/MOTOR  GP. ELECTRIC STARTING BASIC (24V) 4N3181(8C3651) 1

2 B 2% ER 15 /WIRE AS. 3N0539 1

3 # F /GASKET 4H7869 1

4 1)N7N £ SR 8242 /BOLT Q/SC611.1-M16x40 3

5 S #R B /WASHER-HEAD 250736(17.0%x27.0%3.5) 3

6 Fe BB % FE ML R4 ALTERNATOR GP. ~CHARGING (BASIC) (24V-35A) 6N9294 1
7 % BB 3 28 /BRACKET 2W9286 1
8 % BB w45 /PULLER 6N0714 1
9 BE 2% &R /WIRE AS. 4AN5092 1
10 | & EEHIET54F ROD-ALTERNATOR ADJUSTING 9L6371 1
11 78R /BLOCK 96329 1
12 | SZEERME/NUT AS. 951240 1
13 | 7NASKUE48/BOLT 8T7008(3/8-16x76.2) 4
14 | F-#[E/WASHER-HARD 8T4896(10.2x18.5%2.5) 4
15 | 7~ AR E/NUT-FULL 1D4717(3/8-16) 4
16 | FE[E/WASHER 7X0574(13.5%27.0x3.0) 1
17 | 7~ FSKE242/BOLT 7X0338(1/2-13%152.4) 1
18 | NFIEE/NUT 1B4430(1/2-20) 2
19 | F#E [ /WASHER-HARD 2M0849(13.5%25.5x5.0) 4
20 | 7xfASk4E4%/BOLT 0S1587(1/2-13x44.45) 1
21 | 7NFSKIB42/BOLT 7B3235(1/2-13x34.92) 1

34




K17 HAERA R
F16.17 INTAKE MANIFOLD GP

35



B 17 #H S5 EKEAHELR4/Fig. 17 INTAKE MANIFOLD GP

R % FRNAME 42 PART No. S5 Quantity
12AZ009
1 = m A EIE S /HOSE-ATR 959736 1
2 M §i& /CLAMP Q/SC1302-78~101 2
3 SE =S T E/ELBOW 12AL030 1
4 = m A EIEE /HOSE-ATR 4AN9215 1
5 M §i& /CLAMP Q/SC1302-60~83 2
6 #H#5SZE ELBOW-AIR TRANSFER 12AL024 1
7 7~ A K842 /BOLT 0S1571(3/8-16x44.45) 4
8 7N A HE B2 38 /PLUG-PIPE 5M6214 1
9 M7~ FUR3E /PLUG-PIPE Q/SC584.2-M20x1.5 1
10 | EARTHAEEE /WASHER Q/SC1294-20 1
11 # H /GASKET 556735 1
12 | NAEEIEZE /PLUG-PIPE 5M6213 1

36




18 A e B
FIGI8 INTAKE AND EXHAUS T MANIFOLD GP

37



E 18 #HHIS ERBHEHFELIF/Fig. 18: INTAKE AND EXHAUST MANIFOLD GP

e % FR NAME 2 PART No. BB quanity
1* | RS HOEEH/PIPE AS 4AN8305 1
(2) | RS /PIPE-AIR TRANSFER 12BL053 1
() | ANAHEEIRZE/PLUG-PIPE 5M6214
(4) | 7]NFERS/ELEMENT-FILTER 7TM1674 1
(5) | HESE B XL KAREE /STUD 9M2151 8
6 RFEE /HOSE 250387 1

AT H O3ZEE COUPLING-TURBOCHARGER EXHAUST 12BL052 1

8 & B ZEIR/SEAL RING-METAL 5L.8855 2
9 ESHFH O E ELBOW-TURBO. COMPR. INLET 12BL047 1
10 | ;REHES$EE ELBOW-TURBO. COMPR. INLET 12BL046 1
11 | 0 BU% S Bl /SFAL-0-RING 5H7704 2
12 | 75 faSk4E42/BOLT 0S1571 4
13 | NAEEE/NUT 1B5355 4
14 % §ii /HOOP Q/SC1302-91~114 2
15 | 7N FASkUE42/BOLT 1A2029(3/8-16x28.58) 3
(40) | WRL#E [ /CONNECT 0A2926 1
(4D | EFIEFRIARIIE TS INDICATOR-AIR FILTER 1W0613 1

1% 23R8 28 IR R RS S () (3)s (4). (B). (40). (41) [HIZEAH:./1*PIPE AS. includes parts of Ref.No. (2). (3).

38

(4). (5). (40). (41) .




H

an
&)

o

| A | PN | A | PN | A
\

e o

4.6.7/5.6.7.9.10 3 5.6.7.12.1 \7.8.11

@

P

2P6375

8N1868
RN B AT A R B A
FIG19.1 EXHAUST MANIFOLD AND FASTENER GP

39



E 19 IS EEHFHIS & X EHEEERM Fig. 19: EXHAUST MANIFOLD AND FASTENER GP

= - = ;&% uantit

s %Z R NAME {45 PART No. i Q o
1 HES & /MANTFOLD 952354 1
2 | HES B /GASKET 9Y1979 3
3 | FE#RHR/SHIELD-HEAT 4P3306 1
4 | ERER SRR /STUD 6\V1426 9
5 | EimER KRR /STUD 6V1427 2
6 | B /WASHER 256160(10.2x32.0x5.0) 11
7 | iERE/LOCKNUT 2N2766(3/8-16) 12
8 | HHEE P W KIRHE/STUD 1061793 1
9 P& B /SPACER 1M7643 1
10 | JE#R[E/WASHER 5M2894(10.2x18.5%2.5) 2
11 | JEE[E/WASHER 9M6527 1
12 | PREl/SPACER 6B7469 1

40




2P1434,14AZ007

K01 Biesa
FIG.20.1 CLEANER GP-AIR

41



B 20: =SEFRAHN . ZEBRFEFAGINRESIHEAETIRHE
Fig.20: AIR CLEANER. GAGE AND DUST EJECTOR GP

- = .

Ao % FRNAME {42 PART No. B8 Quantiy
1 | $HJE 22 ER14/PRE-CLEANER-AIR 14AB008 1
2 | ¥5UE S804 /CLEANER GP-AIR-B 612581 1
(ZEELERME) /ELEMENT AS-PRIM 610273 1
(RIS ERME) /ELEMENT AS-PRIM 610274 1
3 ¥ H /GASKET 1143540 1
4 | FEE AR /HOSE As. 14AB009 1
5 | FHE/ wASHER 8T4896(10.2x18.5x2.5) 8
6 | §iXEEE/L0CK NUT 2K4973(3/8-16) 8

42




1

‘\\\l\\\?zﬁ
75

* %%

B

RSN
¥
|

e
i
f

B

B-B#HL
section

%8
ki

)
7
|
(AL
section C-C

-
(

A-A

At
SeC“On A=A

| AERAE S M)
FIG.21 ENGINE OIL PUMP GP (TWO SECTION GEAR)

i

43



B 21 : MR AETEE (Wi5%) /Fig. 21: ENGINE OIL PUMP GP (TWO SECTION GEAR)

. % FR NAME {2 PART No. BE Quanity
*1 HL;AZR AR5 PUMP GP-ENGINE OIL (TWO SECTION GEAR) 6N2642 1
2 MR 5H 2 /ELBOW-SCAVENGE LINE 4AN5353 1
3 # F /GASKET 2P8746 1
4 7~ A3 K248 /BOLT 0S1590(3/8-16x50.8) 3
5 7~ A3 K248 /BOLT 0S1619(3/8-16%76.2) 1
6 7~ A3 K248 /BOLT 3B1915(3/8-16%34.92) 2
7 #[B /WASHER-HARD 5M2894(10.2x18.5x2.5) 4
**8 | HLHARIKXIEERF/ENGINE OIL PUMP AS. AW?2448 1
**Q | BRENH5%E/GEAR-OIL PUMP DRIVE 7W0507 1

**10 | F[RHE/KEY-WOODRUFF-10 8M5599 1

**11 | 7N SLER4E/BOLT 0S1590(3/8-16%50.8) 1

**12 V] /WASHER-HARD 1P7346(10.2%35.0%6.0) 1

***13 | BGHZR{RER4E BODY ASSEMBLY-SCAVENGE PUMP 4W2321 1

**x14 | RAKERME/BODY AS. -OIL PUMP 4W2322 1

***15 | EBh4HERE/DRIVE SHAFT AS. 2P6245 1

***16 | MEIEHERE/SHAFT ASSEMBLY-0IL PUMP 850493 1

***17 | IRGHAR 5% GEAR-0IL PUMP (GEAR-SCAVENGE PUMP) 6N1036(2P2546) 2

***18 | #l;HZR @R /SPACER-OIL PUM 2P1781 1

*1:6N2642 MM rh AFEAR 5 A**8, **9, **10, **11, **12 K ul{t:

*1: Pump GP.-Engine Oil (Two Section Gear) 6N2642 includes parts of Ref.No.**8, **9, **10, **11, **12.
**8M{d]ﬁiﬁ%%ﬁﬁ43@‘%1‘%%?9***13\ faiakad IV I o ***16\ bkl VAN ***18\ ***19‘ ***20‘ ***21‘ ***22‘ ***23‘ *xKD [ E{JZQ%IM/-I—
**8: Pump GP.-Engine Oil includes parts of Ref.No. ***13, ***14, ***]5  ***]@, ***]7, ***¥]Q  ***]Q  ***¥D(, ***2], ***D2, ***23, ***24

*xx ] 3L AR ARES A AL FE bR 5 4 (25) (26) 1123554 /***13: Body AS.-Scavenge Pump includes parts of Ref.No.(25). (26);
xR AP AR AR 5 4.(26) (27). *(29). (34). (35)MZE M /***14: Body AS.-Oil Pump includes parts of Ref.N0.(26). (27). *(29). (34). (35);

*x 15 A AN A FE A (30) . (3L EF A /***15: Drive SHAFT includes parts of Ref.No.(30). (31);

44




B 21 : L hFRAETERME (WiEH) /Fig. 21: ENGINE OIL PUMP GP (TWO SECTION GEAR)

*x16: N SH A A AR 5. (31). (32)f 4 /***16: Driven SHAFT includes parts of Ref.No.(31). (32).

—Z pray=" :
Ko % #RNAME 2 PART No. BB Quantty
***19 | ¥ [R§E/KEY-WOODRUFF-10 1B8709 1
***20 | 75 A SKi242/BOLT GB/T5782-M10x90 3
***21 | E]JE®ER1E PRESSURE RELIEF VALVE AS. 4N8385 1
***%22 | EIE %3 COVER-OIL PUMP BYPASS VALVE 4N3732 1
***23 | 7 AK4E42/BOLT GB/T5782-M8x50 1
**%24 | ¥ [E/WASHER-HARD GB/T97.1-8-200HV 1
(25) | WR;HZR 1A /BODY-SCAVENGE PUMP 4AN4054 1
(26) | $1FE /BEARING-SLEEVE 856511 4
(27) | ZR{AK/BODY-OIL PUMP 8N8635 1
(28) | $WF¥k/STEEL BALL GB/T308-10 1
*(29) | 1555 5HERE SHAFT ASSEMBLY-OIL PUMP IDLER GEAR 2P1170 1
(30) | E=h%H/DRIVE SHAFT 2P0691 1
(31) | HLiMZR H5%E/GEAR-OIL PUMP 2P2545 2
(32) | M Bh%H/SHAFT-OIL PUMP 850490 1
(33) | &5 %C4H/SHAFT-0IL PUMP IDLER GEAR 2P1169 1
(34) | $WF¥k/STEEL BALL GB/T308-8 1
(35) | EFEEE/DOWEL 1F1006(9.368%15.75) 1
36 1 [B| /WASHER GB/T97.1-10-200HV 3
37 | HAEEHE/SPRING WASHER GB/T93-10 3
38 | HEMZIEEE /SPRING-CONED DISC 4AN8384 5
39 | i /& #8BE/PEDESTAL 8N8118 1
40 TE {3 | /RETAINER 2P7717 1
41 ENLE/SHEATH 15AL001 2

* (29) HENFCHIERAE TR RRS h(28) (33)HIZE A /*(29): SHAFT AS.-Oil Pump Idler Gear includes parts of Ref.No.(28). (33).

45




16AZ009

f¥

:
F1G.22.1 FAN DRIVE GP

£ 3
!

R0 Mgt

46



B 22: KB 2R FEERF/Fig. 22: FAN DRIVE GP

e = # & Quantit
S 2 #R NAME #£2 PART No. B Quantiy

*1 | KU ZENN T ER44F FAN SHAFT BRACKET AS. 16AB008 1

(2) | MUEE%A/SHAFT-FAN 1P9946 1

(3) | XB%¥h 32 /BRACKER-FAN 1P9899 1

(4) | [E#E$H/CYLINDRICAL PIN GB/T119-B10x18 1

5 RV 55 3£ 2 /HUB-FAN PULLEY 2P1757 1
RIDEKEMA /BALL BEARING GB/T276-6307 1

7 R SATREH 7K /BALL BEARING GB/T276-6207 1

8 B 28R B M ET RUBBER OIL SEAL HG4-692-SG50x72x12 1

9 P& &l /SPACER 16AL002 1

10 [ F&l /SPACER 8N5305 1

11 & K # B /WASHER-RETAINING 557264 1

12 | BN EFMIR/0IL WREATH GB/T1152-M10x1 1

13 | 7S84 /BOLT 5P2566(1/2-13x38.1) 4

14 | 7N FSkUR4E/BOLT-SELF LOCKING 6V4626(5/16-24x50.8) 2

*1:16AB003 JXU5 ll 32 4 n T #3455 4.2)« 3). (A

TE*2W4546 4 7T B, 7C5632 4 i T L E A5 /Note*2W4546 includes parts of 7C5632.

47

*1: BRACKET-Fan SHAFT 16AB003 includes parts of Ref.No.(2). (3). (4).




A-AAT
section A-A

16B2015

A3 NRiERAty = At VRl A R o
F1G.23 FANPULLEY+ VEE BELT SET AND FAN ADAPTER GP

48



23: MR RHERAH. = AFANMRKERMTAETHRG
Fig.23: FAN PULLEY. VEE BELT SET AND FAN ADAPTER GP

bR = :
o % F% NAME 142 PART No. U Quntly __
1 | XUBEESERYE FAN PULLEY AS. 16BB026 1
XG5 B2 55 %8 /FAN PULLEY 16BL045 2
XG5 R /5 %8 /FAN PULLEY 16BL047 1
2 | KEEEAMTIER 4 FAN ADAPTER AS. 16BB013 1
(3) | XU EXEH T3 /FAN ADAPTER 16BL027 1
(4) | i&)sk/PLUG 16BL020(JF] 761G-04-052) 1
5 | 0 BYEE % EE/SEAL-0-RING 9F4446(78.74x5.33) 1
6 | 7~AKIE/BOLT 0T0573(3/8-16x69.85) 6
7 | JE#FE/WASHER-HARD 8T4896(10.2x18.5x2.5) 6
8 | ZAKRTERME/V-BELT AS. 2W8951 1
(9) | =ARKw®/V-BELT 1M7303 2

49




1602009

AL W R Ao R R R
FIG.2LFAN & GUARD GP

50



B 24: M K BriR RAHFIMM X EEEF R4 Fig. 24:FAN & GUARD GP

e
Ref. No

Z TR NAME

{42 PART No.

#12 Quantity

_ 16DZ009

1 | KSR (B XLZX) SPIDER AS. —FAN (BLOWER) 1N3586 1
X5 I 1242014 SPIDER AS. —FAN 16DB001 1

8 | ZNAKIZ42/BOLT 557382(3/8-16%34.92) 6

9 | AEEREE/WASHER-HARD 8T4896(10.2x18.5x2.5) 6

18 | KUEBFEiR 5 EBARRIZEER/WELD AS. 16DB002 1

20 | MU R FEHR/PLATE 16DL004 1
$PET /RIVET GB/T867-6x26 36

51




19 T
TN
B A
8
20 C
\
17¢3> ay
B
18 9
;] 13 "
16 W
1
153) A
A A | 12

(26) (27) = (27) (28)  (34back)

———

CYE - -
detail C A-A R
section A=A section B-B

RIS b pEE A R
FIG.25 COOLER & FILTER GP-0IL

120



& 25 ¥4 EBINGEFRAHFEY Fig25:COOLER & FILTER GP-0IL

R %  FR NAME %= PART No. iﬂig;zgtlty
*1 | HLHARADES S FHLAN AR CORE  AS. -OIL COOLER 7N0165 1
2 ¥ F /GASKET 556051 2
3 | AR 2 /BOLT 1A2029(3/8-16x28.58) 3
4 | AR EFE5/COVER 18AL009 1
5 A 77 L H$EE R 3E PLUG-PIPE (SQUARE COUNTERSUNK) 3B0551 1
6 | 7NFSKIZAE/BOLT 5F4899(3/8-16x139.7) 1
7 A 75k $EE R ZE PLUG-PIPE (SQUARE COUNTERSUNK) 1B5174(3/4-14) 1
8 | ANAHEEIRZE/PLUG-PIPE 3J5390(3/8-18x14.2) 1
9 ¥ F /GASKET 2W4561 1
10 | 7N A SKiE42/BOLT 0S51591(3/8-16x38.10) 1
11 | 0 B+ Bl /SEAL-0 RING 8M4432(26.57%3.53) 2
12 | HLBEE RS AR /FILTER AS-OIL 2P4004(1R0658\1R0739) 1
*13 | HLiBIE AR FE S BL AR BASE GP-FILTER (OTL) 8N4457 1
14 | 75 Sk4842/BOLT 1D4540(5/16-18%69.85) 1
15 | FEH F /WASHER-HARD 9M1974(8.8x16x2.0) 4
16 | 7~ ASK8E42/BOLT 1B9575(5/16-18x44.45) 3
17 | i F /WASHER-HARD 5M2894 (10.2x18.5%2.5) 5
18 | A SkUR42/BOLT 3B1915(3/8-16x34.92) 1
19 | 7 ASkEE42/BOLT 0L2070(3/8-16%57.15) 1
20 | 7~ fASkU242/BOLT 0S1588(3/8-16x31.75) 3
21 | KZEH7KE/PIPE-PUMP OUTLET 2W5240 1
22 | +=f3k12#/BOLT-12 POINT HEAD 1T0765(3/8-16x25.40) 1

*1:7N0165 HLIHVA Z1 8% O AR EENLIN T8RP a5 hR 5 4 .(23) (24) 13 #4*1: Core AS.-Oil Cooler 7N0165 includes parts of Ref.No.(23). (24);
*13:8N4457 ALy i e B Bl B A h AL bR 5k (25) -+ (35) I 2= 14/ *13: BASe GP--Filter (Oil) 8N4457 includes parts of Ref.No.(25)-+(35).

121




B 25 #li2ENSRFIER

¢A14F B4 Fig25:COOLER & FILTER GP-0IL

R % R NAME 42 PART No. iﬁlié%%rglty
(23) | B54AR/SHELL-CORE 756394 1
(24) | EREBEE/BUNDLE AS. —TUBE 18AB005 1
(25) | JEIERSEELRM/BASE AS. —OIL FILTER 9Y7149 1
(26) | 7~fa k4242 /BOLT 0S1618(5/16-18%25.4) 2
(27) | =[]/ WASHER-HARD 9M1974(8.8x16%2.0) 4
(28) | 7~ FAk4E42/BOLT 1B2790(5/16-18x34.92) 2
(29) | WH4= N HSk/CONNECTOR 2P2537 1
(30) | 35/COVER 9Y6859 1
(31) | #F/GASKET 9Y6860 1
(32) | 58 /SPRING 8M3182 2
(33) | {®4& PLUNGER-OIL COOLER PELIEF VALVE 9M0853 2
(34) | /KB MR IE PLUG-PIPE (SQUARE COUNTERSUNK) 3B0551 3
(35) | A75kHEEMRZE PLUG-PIPE (SQUARE COUNTERSUNK) 2B0858 1

145




\eTo/

F1G.26 TRANSMISSION OIL COOLER GP
K26 GRS

146



& 26: a3 B hS AN S4B F LR /Fig. 26: TRANSMISSION OIL COOLER GP

Sl

# = Quantity

Ri % F1 NAME 4= PART No. 1887007
1 | &FIEEEHIN RS /CORE AS. 18BB009 1
2 | B F /GASKET 18BL007a 1
3 | $EZ2/BRACKET 18BL008 1
4 | 7xfk4Z42/BOLT 1A2029(3/8-16x28.58) 2
5 | JEE/WASHER 5M2894(10.2x18.5x2.5) 2
6 | 7~ fAk4Z42/BoLT GB/T5783-M10x30 2
7 |28/t GB/T6170-M10 2
8 | J-#[B|/WASHER GB/T93-10 2
9 | FNAKIZHFE/BOLT GB/T5782-M12x110 1
10 | -#[E/WASHER GBI/T 93-12 4
11 | 75 f k4242 /BOLT GB/T5783-M12x30 3
12 | FI7K #8 /PLUG 761G-02-105 1

147




EEAPELRAHA 5\

orifice—piston cooling et 4
8

19
x@
N — I

+

1 — =
|

|
u

oy

2P6105
K27 Mg

FIG.2T LINES GP-ENGINE OIL

148



& 27§ ERBEHTEERH/Fig. 27: LINES GP-ENGINE OIL

# = Quantity

Jms % TR NAME 4= PART No. T
1 | HUHEESYEE RIEERH/TUBE AS. 8N7318 1
2 | HUHEESRIME REEMY/TUBE AS. 8N7315 1
3 | MLiHER W H M KR AR /BELL AS. 7W9020 1
4 | HLMZRAE I T A4/ TUBE AS. 2P1739 1
5 3k /cLip 41.3641 1
6 7524 AN MM /ORIFICE 251541 6
7 | 0 BUEREFE/SEAL 1142687(23.16x5.33) 3
8 ¥ F /GASKET 2M5407 1
9 ¥ /GASKET 8M0904 1
10 | P®m[&/SPACER 115081 1
11 | 7N F3k8E42/BOLT 0S1571 1
12 | FEHEFE|/WASHER 5M2894(10.2x18.5x2.5) 1
13 | B /GASKET 7F7590 1
14 | 7N FSKE242/BOLT 0S1594(3/8-16x25.4) 3
15 | N ASLEE42/BOLT 0T0102(3/8-16x15.88) 2
16 | BEIEEhEF/LocK 0L0364 1
17 | BEIEEhE K /L0CK 5H3204 1
18 | N FALuEH2/BOLT 0L2070(3/8-16x57.15) 1
19 | 75 ASK8E42/BOLT 1A2029(3/8-16x28.58) 1
20 | IEZhEF/LOCK-NUT 858874 1

149




B8 IS B B
F16.28LINES GP-TURBOCHARGER OIL

150



& 28: 1 E B HE B HELME/Fig. 28: LINES GP-TURBOCHARGER OIL

R %  FR NAME {42 PART No. F%B%%g“ty
1 | ®EEEE/BOLT Q/SC642.3-01-M16x1.5 1
2 S & /WASHER Q/SC1294-16 2
3 | H#EsRMEY OERM/TUBE AS. 19BB027 1
4 [a]; & F /GASKET 1P1255 1
5 | 7xFAkIZE/BOLT GB/T5783-M10x30 2
6 | FEFE/WASHER GB/T97.1-10-300HV-Y 2
7 | 75 FSkUE42/BOLT 0S1617(5/16-18x19.05) 1
8 | ANAIBEE/NUT 1D4716(5/16-18) 1
9 SR /WASHER 9M1974(8.8x16%20) 2
10 | EkL/cLip 6N6033 2
11 | 18 25 EHE IRIZERMY/TUBE AS. 19BB015 1
12 | WEiM%R 3282 /SUPPORT 19BL202 1
13 | F5E7HZR 3B /SUPPORT 19BL201b 1
14 | NAKEE42/BOLT 0T0055 1
15 | [ /WASHER 5M2894(10.2x18.5x2.5) 3
16 | 7N FAk242/BOLT 1A2029(3/8-16x28.58) 3
17 | 0 YRS % 3 Bl /SEAL-0-RING 8M5248(28.17x3.53) 2
18 | ¥ /GASKET 4M6480 1
19 | TEIEL/ELBOV 8N1149 1
20 | NFASkiEHE/BOLT 0L2070(3/8-16x57.15) 1
21 | O BUHRBR % £3 Bl /SEAL-0-RING 9M4849(23.16%5.33) 1
22 | PIHEERE/BOLT Q/SC642.1-01-M10x1 1
23 | E 5B /WASHER Q/SC1294-10 2
24 | #7AITIE$E L /CONNECTOR 19BL205 1

151




& 28: 18 E =4 HE KB HELH/Fig. 28: LINES GP-TURBOCHARGER OIL

g P =1 .
S %2 R NAME 5 PART No. SLE Quantity
19BZ202
25 | 0 BUARER % £ 8l /SEAL-0-RING 3K0360(16.36x2.21) 2
26 | HiEk 8M0505 1
27 | O BUHRBR % £3 Bl /SEAL-0-RING 8M5253(18.72%2.62) 1
28 | HlBAEFEL/cLIp 19BL206 1
29 | 7~faSk4E4%/BOLT GB/T5783-M5x16 1
30 | #2E/NUT GB/T6170-M5 1
31 | E B/ LOCKWASHER GB/T93-5 1
32 | JFH[E/WASHER Q/SC596-5%12 1
33 | MM ZR A A R E AR/ TUBE AS. 19BB204 1
34 | ANAEZEIE/BOLT Q/SC622-M10x80-10.9 2

152




A-AEA
section A-A

N

/((((// >
N
NS

%
BALRHHA
detail B

~A 7N5909

B9 AGRAHEM:
FIG.29 PUMP GP-WATER

153



B 29: /K REAHEEH/Fig. 29 PUMP GP-WATER

R % R NAME {2 PART No. BB Quantty
*1 | JKSRERE/PUNP AS. 2W8001 1
2 0 BU 25 28] /SEAL 5F3106(126.59x3.53) 1
3 | FNFSKIZRE/BOLT 0T0055(3/8-16x107.95) 2
4 | FHE/WASHER 5M2894(10.2x18.5x2.5) 2
(5) | 7KZR{K HOUSING-WATER PUMP 20AL001 1
(6) | 7KZRE5/COVER-WATER PUMP 20AL004 1
(7) | 7KZR%fH/SHAFT-WATER PUMP 20AL002 1
(8) | ML= £ B4 /SEAL GP-BASIC 30419-0 1
(9) | BF/GASKET 20AL005 1

(10) | B&ZRiHES/SEAL-FRAME TYPE 20AL006a 1
(11) | 7KZR %S/ IMPELLER-WATER PUMP 20AL003 1
(12) | /K3R 5% GEAR ASSEMBLY-WATER PUMP 7WO0450 1
(13) | RBEKIHA/BEARING GB/T276-6208/C3 1
(14) | FLAH58 %5 R RING-RETAINING (INTERNAL) GB/T893.1-80 1
15 | SIGEKE A /BEARING GB/T276-6207/C3 1
16 | #[E/WASHER 20AL007 1
(17) | 7~xf k4242 /BOLT 20AL008 1
(18) | # [l /WASHER GB/T93-10 2
(19) | 7<f k4242 /BOLT GB/T5783-M10x25 2
(20) | ANAHEEIRE FILTER 5M6213(1/4-18NPTF) 1

®  *1:2W8001 /K4 rh AL HE AR 5 24y (5)++++++ (20) ) 44 *1: Water Pump 2W8001 includes parts of Ref.No.1

154




1W7553
22A7006

A30 MRSt
F1G.30 REGULATOR & GP-HOUSING

155



& 30: AR 25¢H 4 FE AR /Fig. 30 REGULATOR & GP-HOUSING

#12 Quantity

= =
Ny Z TR NAME 5 PART No. 1W7553

1 H 7K Z5 & ELBOW-REGULATOR HOUSING 1W7529 1
2 82 85 /REGUATER GP-HOUSING 1118010 1
3 | IS EERH VALVE AS. -VENT LINE 8N4485 1
4 ¥ F /GASKET 7N0944 1
5 | xFAkiE42/BOLT 0S1590(3/8-16x50.8) 1
6 | 7~FSkUE42/BOLT 9B7237(3/8-16x31.75) 3

156




e

ﬂ G- fz/@>
I
rh -
(5 1] i
= n
yf%@ H |
Al ~
ViéWAHAwiA 2We /79

A31 A E BRI
FI16.31 LINES GP-WATER

157



& 31: 4 HKERAGFEE4Y/Fig. 31: LINES GP-WATER

R % R NAME f£2 PART No. £ Quantity
2W6779
*1 | EEKEREEME/LINES GP 8N4112 1
(2) | 437KZ 3k ELBOW-OUTLET AND BYPASS 7N0172 1
(3) | NAKHEEIRE/PLUG 1B5174(3/4-14 NPTF) 2
(4) | 7N FAHEEUREE/PLUG 3J5390(3/8-18 NPTF) 1
(5) | F~FEEUREE/PLUG 5M6213(1/4-18 NPTF) 2
6 | ZBEERF/CASKET 2P6132 1
7 ¥ H /GASKET 7N0200 1
8 | EFERE /HOSE 9L.1794 1
9 | MR4E/CLAVP Q/SC1302-52~76 2
10 | 75 A SkUE42/BOLT 0S1590(3/8-16%50.8) 1
11 | 75 K842 /BOLT 0T0065(3/8-1688.9) 1
12 | 75 Sk4242/BOLT 0S1619(3/8-16%76.2) 2

*1:8N4112 5530 /KA B A AT 8N4408 551l KA F A rh A Fi bR 5 4 (2)+ (3)s (3). (A)HIZEAF
*1: LINES GP.-Water (By-pASs) 8N4112 includes parts of Ref.No0.(2). (3). (4)~ (5).

158




B-B 1l
section B-B

section C-C

RV R
F1G.32 FUEL INJECTION AND DRAIN LINES GP

159



& 32: B HE B H N h S IR B ELR/Fig. 32:FUEL INJECTION AND DRAIN LINES GP

#12 Quantity

N 2 R NAME 45 PART No. 26AZ201 2687203
*1 | WM BE/LINES GP 26AB201 1
**2 | F1~4 FISEMEERHE LINES GP-FUEL INJECTION (D) 26AB202 1
**3 | 28 5~6 fI 5 EME R LINES GP-FUEL INJECTION (D) 26AB203 1
(4) | MEHBSERMH NOZZLE AS. -DIRECT INJECTION FUEL VALVE 8N7005 6
(5) | LiHMEFK/CLAMP-FUEL LINE 1W9168 12
(6) | % TK/CLAMP-FUEL LINE 1W9169 12
(7) | EHERLERE/CLAMP AS. -FUEL LINE 1W9167 3
(8) | MBS [E 4R /CLAMP-NOZZLE 7C3469 6
9) | £ 1 FESEMHEEBHE LINE AS. —-FUEL INJECTION 26AB204 1
(10) | £ 2 5EME SR LINE AS. -FUEL INJECTION 26AB205 1
(11) | 2 3 FI5EME SR LINE AS. -FUEL INJECTION 26AB206 1
(12) | % 4 SIS EME SR LINE AS. -FUEL INJECTION 26AB207 1
(13) | % 5 SI 5 EME SR LINE AS. -FUEL INJECTION 26AB208 1
(14) | % 6 SIS E;ME SR LINE AS. -FUEL INJECTION 26AB209 1
(15) | 2Z2/BRACKET 4P2578 1
(16) | ZZRJE4EER1E/BRACKET AS. 7C7614 1
(17) | ZZRIE4EER1E/BRACKET AS. 1229405 1
(18) | [ElzEM#R/CLAMP 9Y7524 1
19 | "AEE/NUT 352713(3/8-24) 3
20 | FHE/WASHER 5M2894(10.2x12.5x2.5) 2

*1:1W3008 Wiy 45 B8 St A dE kRS g **2, **3, (4)-++(6). (7). (8). (15). (21D, (22). (24). (25). (28) ZLEFZift
*1: LINES GP.-Fuel Injection1W3008 includes parts of Ref.No.**2, **3, (4)---(8). (15). (21). (22). (24). (25). (28) .
**2:4P9330 2 1~4 il i i & S FE RS R (B) -+ (7)- (9)+(12)~ (16). (18). (22). (23). (26) . (27 &2 &fF
**2: LINES GP.-Fuel Injection 4P9330 includes parts of Ref.No.(5)-+*(7)~ (9)-:-(12). (16). (18). (22). (23). (26). (27).

160



**3:4P9331. 4P9332 5 5~6 il iy e i A A H B FE AR S A (B)- (7). (13). (14), (17, (22). (26). (27

SEFHA

**3: LINES GP.-Fuel Injection 4P9331 includes parts of Ref.No.(5)--- (7). (13). (14). (17). (22), (26). (27) .

& 32: B HE B H N h S IR B ELR/Fig. 32:FUEL INJECTION AND DRAIN LINES GP

ey . = # & Quantit
Ref. No. % #R NAME 5 PART No. 26AZ201 268%203 g
(21) | 7N fskig4&8/BOLT 0S1591(3/8-16x38.1) 1
(22) | B$IRET/LOCK 9N3388(10-24x19.05) 5
(23) | F-H [ /WASHER 4B4274(5.5%13.0x1.2) 4
(24) | 7~F kU242 /BOLT 0T0055(3/8-16x107.95) 1
(25) | 7~ A k242 /BOLT 2P3200(3/8-16x19.05) 1
(26) | T FE 7S FERET/BOLT 26AL101 8
e 7~ AR ET R /BOLT 5P4939(10-24x15.88) 8
(27) | #R/EBY SR 2 B /SPRING WASHER GB/T93-5 8
(28) | 12 fku2#2/BOLT 1T0416(5/16-18%19.05) 6
29 | MHMZRIEME /PUMP PIPE LINE 26BB201 1
30 | HiMZR HHE /OUTLET LINE 26BB203 1
31 | FIEIZHE/BOLT Q/SC642.1-01-M12x1.25x25 2
32 | EAHE/CASKET Q/SC1294-12 4
33 | MR AE /INLET LINE 26BB202 1
34 | BUHRERE RIEEHF/PIPE AS. 26BB206 1

161




K33 Rl R
F1G.33 SUPPORT GP-ENGINE

162



B 33: &SR AH. YRFTERAHME N TXXEBEFHRHE
Fig. 33: ENGINE SUPPORT. FLYWHEEL HOUSING SUPPORT AND BOLT MTG GP

o Poa—1 .
o % R NAVE {45 PART No. B Quantly

1 K ThH B L ZEfRHE R4 SUPPORT AS. ~ENGINE 33AB012A 1

2 | 7NFSKEE2/BOLT 0S1585(1/2-13x38.1) 6

3 | B /WASHER 5P8245(13.5%25.5%3.0) 6

163




AL R R PR A
F16.34 SHUT-OFF GP-ELECTRICAL

164



& 34: EBETIETERHSTER4/Fig. 34: SHUT-OFF GP-ELECTRICAL

RS

Fy = ;

%Z R NAME £ PART No. ﬂgfgal”;“y
1 {=#| B F% £k /SOLENOID (ENERGIZED TO SHUT DOWN) 59AL214 1
2 FL % Bk S BRI % 14 /BRACKET 59AL202 1
3 | {EHFHRYNEE/HANDLE AS. 59AL205 1
4 A7~ A B #E K82 5T /BOLT GB/T70-M6x40 1
5 | 7xFAkIZE/BOLT GB/T5782-M6x40 2
6 | 7NFAKIEE/BOLT GB/T5783-M6%16 2
7 | FNFSKEZRE/BOLT GB/T5783-M6%20 2
8 7~ 2B /NUT-FULL GB/T6170-M6 2
9 | bR/ R/ WASHER-SPRING GB/T93-6 9
10 | F#FE/WASHER GB/T97.1-6-200HV 9

165




A, = ‘
] # 20 N
! il

‘ view A=A
3 il Y 2 27 28

detail B

2P6528 8N0303,8N0872

A 3SE AL, MR SR T AR
FI6.35 FRONT HOUSING. COVER AND FASTENER GP

166



& 35: RIi&g=HE. BI&

R A HFNETE R

AT

Fig. 35: FRONT HOUSING. COVER AND FASTENER GP

#= Quantity

:Tf:_ # TR NAME = PART No. 8N0303 2P6528 8N0872
*1 | BIEFS SR /HOUSING AS. —FRONT 610923 1
(2) E”.i? 7% /HOUSING-FRONT 4P9863 1
Q) | IEECES W KIZE#E STUD (TYPE 1) 9X2485 6
*4 | SEEARERME/PLATE AS. —FRONT 1W7816 1
(5) | MR /PLATE-FRONT 1W7110 1
(6) | IBECESWKIZ#E STUD (TYPE 1) 6H0192 3
(7) | 7~FSksEEUREE/PLUG-PIPE 5M6214(1/8-27 NPTF) 1
8 | SERZ I B GASKET-FRONT PLATE 8N0110 1
9 | AR E K /GASKET-FRONT CORER 1W3900 1
10 | BUAR & FLEHR COVER-FRONT HOUSING 9N5769 1
11 | BUARERFLEE F GASKET-FRONT HOUSING COVER 6N7887 1
12 | NAEEE/NUT-FULL 352713(3/8-24) 6
13 | JEE[E/WASHER-HARD 8M9024(10.2x22.5x5.0) 6
14 | 75 A K4842/BOLT 3B1915(3/8-16x34.92) 3
15 | JE#[E/WASHER 5M2894(10.2x18.5x2.5) 3
16 | 7N FKi24%/BOLT 0S1566(5/8-11x38.1) 2
17 | JHFB|/WASHER 5P8247(17.0x32.0x3.5) 2
18 | 7K3REEHR/COVER 1W4542 1
19 | /KR E /GASKET 2P0220 1
*20 | 0 BUAR AR % 3 Bl /SEAL-0-RING 5F3106(126.59%3.53) 1
*21 | B BUfEEIRFLEEHR/COVER S7N8374 1
*22 | 7~ FARUEHE/BOLT 0S1566(5/8-11x38.1) 2
*23 | J-H[E/WASHER 5P8247(17.0x32.0%3.5) 2

167




® 35: miia=AH. ArETERAHIENER

AT

Fig. 35: FRONT HOUSING. COVER AND FASTENER GP

] HE (&) SR Quantity

e % %1]\

Ref. PART No. 3 o N
NAME (NOTE) S 2 =

o
o) N (o]

24 | NASLUERE/BOLT 1C2251(3/8-16%47.62) 2
25 | [ /WASHER-HARD 5M2894(10.2x18.5%2.5) 8
26 | AR /HUT 6V8801(3/8-16) 8
27 | 75 Fk48#2/BOLT 308535(3/8-16x22.22) 6
28 | 7~ k4248 /BOLT 0L2070(3/8-16x57.15) 15
29 | 7 fak4242/BOLT 0L2070(3/8-16x57.15) 2
30 | 7xFAk4242/BoLT 0L2070(3/8-16x57.15) 2
31 | NASKIERE/BOLT 0L2070(3/8-16x57.15) 1

*1:610923 Hi ik e il fFFF WiEbR 5 (2). (3) EAf,

*1: Housing AS.-Front 610923 includes parts of Ref.No.(2). (3).
*22. *23 b5 IR TR SRRz, 4

*22. *23 Parts only be used in test and transport, backout these when pump ASsembled.

*20. *21.
*20. *21.

*4: 1W7816 B Ui S A (5). (6). (7) HIZEff.
*4: PLATE AS.-Front 1W7816 includes parts of Ref.No .(5). (6). (7).

TN AT I I BT LASRER

168




7 RN
- s=
—b— - *Hﬁ
o :g/// | i
| | i
| i i
| 1
| I
/N9589 A-AHAL
section A-A

A36 Wit AR
FI6.36 TRUNNION GP

169




[ 36: mmETREAH (HH) FEH/Fig. 36:

TRUNNION GP

12 Quantity

e % R NAME {42 PART No. S
*1 | E3HERH/TRUNNION AS. 1W1219 1
(2) | E%H/TRUNNTON 8N0081 1
(3) | ST A /SUPPORT-ENGINE 1W1217 1
(4) | BB IR /RING 2P1487 1
5 | 0 BIEEfE/SEAL-0-RING 2P1692(133.02x2.62) 1
6 | 7<AK4R4E/BOLT 0L1329(1/2-13x76.2) 3

*1:2W6757 HHFRAF A aFebr5 8 (2). (3. (4) MELf.

*1: Trunnion AS. 2W6757 includes parts of Ref..No.(2). (3). (4) respectively.

170




38 36 37 35

H\f i

[ N
I
i N
w‘\ N
I

i

/N8026
(21) (22) (19) (20)
é E 26
%ﬂﬁ ]
|-
Bl 5954 K\
B !‘
27 ![
|
L 29.30 r [D
N IN359?2
8N0733 8N2182,84D2001
1P47244 SN4745 8407003

K37 AT, SpsEn Al BURAHTRA AR
FIG 3T VALVE MECHANISMy COVER BREATHER AND FUMES DISPOSAL GP

171



%] 37:

SMNALEE. STEESFAHE. BARAHNBSEAHTIHE

Fig.37: VALVE MECHANISM. COVER. BREATHER AND FUMES DISPOSAL GP

#1= Quantity

= s =
Ref. No. #Z  FR NAME 5 PART No. 7N8026 8N4745 1P4244 | 84DZ003

*1 | BESHIHIERME MECHANISM GP. —VALVE(A) (BASIC) 8N4576 1
**2 | FEBEEHERME/ARM SHAFT AS. -ROCKER 8N3252 1
(3) | #&'EFE BRACKET-ROCKER ARM SHAFT 5S5878 4
(4) | EEHEE/SPRING 4B4910 5
(5) | B /WASHER 9H1110(19.0x31.5x1.5) 12
**6 iﬁ # BE &R 44 BRACKET ASSEMBLY-ROCKER ARM SHAFT 851499 1
**7 SITFEEEBE/ARM GP-V ROCKER 8N3327(9Y1519) 6
(8) SIVFRE AN T ERE ARM GP-V ROCKER 9Y1521 6
**Q HE—\,HTEE;E"M'-'F/ARM GP-V ROCKER 8N3325(9Y1515) 6
(10) | HESITHEE WL AN TEB4E ARM GP-V ROCKER 9Y1516 6
(11) | |iVIHT54EET SCREW-VALVE ROCKER AD JUSTING 555917 12
(12) | 7~ AR EE/NUT-FULL 352713(3/8-24) 12
(13) | & /WASHER 9M9886(19.0x31.5x0.8) 2
(14) | 5% K /SPRING 9H1112 2
(15) | 7N EEIR/RING-RETAINING (EXTERNAL) 9H1113

(16) | 0 U5 F[E/SEAL-0 RING 8M4448(15.47%3.53) 1
(17) | REIELZE42/BOLT 1B7709(5/8-11x203.2) 1
(18) | - #[E/WASHER-HARD 250736(17.0x27.0x3.5) 1
(19) | $%BE FE/BRACKET-ROCKER ARM SHAFT 7N8015 1
(20) | #EB¥%h (6 &I) /SHAFT AS. —ROCKER ARM 8N3251 1
(21) | #RZE/pPLUG 84AL002 2
(22) | [E#£$H/DOWEL 5M4606(4.605%57.0) 1
(23) | SE—#H4¥ZEE EE BRACKET-ROCKER ARM SHAFT 851498 1
(24) | [BI4E5E/DOVEL 1L5072(4.605x15.75) 1

172




B 37: SIHAEY. SEEERHG. BRBAHMESELAGTHGE
Fig.37: VALVE MECHANISM. COVER. BREATHER AND FUMES DISPOSAL GP

e Fr = # 2 Quantit
Ref. No. #Z TR NAME % PART No. 7N8026 8N4745 1P4)2/44 84DZ003
25 | | I1HEFERSE/ROD-VALVE PUSH 555918 12
26 | SUTTHEFE/LIFTER-VALVE 753161 12
27 | REIZEEFEERF COVER AS. ~CYLINDER HEAD 2W1086 1
28 | REIZEEFEH B GASKET-CYLINDERHEADCOVER 1331247 1
29 | 7~FASkU242/BOLT 0S1617(5/16-18x19.05) 15
30 | EEE /LOCKWASHER-5/16 3B4505(7.98x14.58x2.46) 15
*31 | iBXUIEER14/CAP AS. —BREATHE 2W9162 1
32 | 0 Y% ES[E|/SEAL-0-RING 41.9564(81.92x5.33) 1
33 | 7N AKUE4E/BOLT 3H3243(5/16-18x120.65) 1
34 | FH[E/WASHER-HARD 9N0869(8.8%25.5%2.0) 1
35 @%%/TUBE—FUMES DISPOSAL 84DL003 1
36 | EIEIKE/HOSE 1N4102
37 | MRdE/CLAMP Q/SC1302-21~44
38 | MEfiE/CLAMP Q/SC1302-27~51 1
39 K El/cLip 154557(1.5/0.8)
40 K El/cLip 84DL002 1
41 P& BBl /SPACER 5B0546
42 #TE/B0SS 8B9725
43 | N FAKIERR/BOLT 5P2228(1/2-13%25.4)
44 | J-HR [ /WASHER-HARD 8T4223(13.5%25.5%3.0)
45 | N AR ER/NUT-FULL 6Vv8188(1/2-13)
46 | 7N ASKHR4%/BOLT 0T0573(3/8-16x69.85)

173




B 37: SIHAEY. SEEERHG. BRBAHMESELAGTHGE
Fig.37: VALVE MECHANISM. COVER. BREATHER AND FUMES DISPOSAL GP

oy = # & Quantit

Rt-;l‘--l\i % *’J,-( NAME ﬁ:? PART No. 7N8026 8N4;l4515E 2 1P4)2(44 84DZ003
47 | J-E[E/WASHER 5M2894(10.2x18.5x2.5)
(48) | % A5 45 B RING-RETAINING (INTERNAL) GB/T894.1-18 2
49 + & /SPRING 161-1033

*1:8N4576 Ao S ML EFEFRS A**2, (3). (4). (5B). **6. **9, (13)

(18) &t

*1: Mechanism GP.-VALVE (A) 8N4576 includes parts of Ref.No.**2. (3). (4). (5). **6. **9. (13)---(18).
**2: 8N3252 FEE R AERR S5 (19) eeee (22) EAF.

**2: Rocker SHAFT GP. 8N3252 includes parts of Ref.No.(19)--+(22).
**6: 851499 RRE MR H AR TN (23). (24) [HEAF,

**6: BRACKET ASsembly-Rocker Arm SHAFT 851499 includes parts of Ref.No.(23). (24).

**7: 8N3327 (9Y1519) B[ TREE A dhbr S (8), (11D, (12) HYZfE; 9Y1521 M IHE B HLIN T HFh (L h 91520 BE [ JHEF A 7TW6773 $8

&

**7: Arm GP.-V Rocker 8N3327 (9Y1519) includes parts of Ref.No.(8). (11). (12); Arm GP.-V Rocker 9Y1521 includes Arm GP.-V Rocker 9Y1520 and Lining-Arm

Rocker 7W6773.

**9: 8N3325 (9Y1515) U IFE F A h admihs o4 (100, (1. (12) WEHAE: 9Y1516 H IHREHLIN CEAFhA4% 9Y1517 HI 1 F1 TW6773 4
LRI
**9: Arm GP.-V Rocker 8N3325 (9Y1515) includes parts of Ref.N0.(10). (11). (12); Arm GP.-V Rocker 9Y1516 includes Arm GP-V Rocker 9Y1517 and Lining-Arm

Rocker 7W6773.
**31: S2W9162 il JAUIE B A £ F5 84CLO002 Ji JAUIE {4, 84CL002 il XUlE 4L, 84CLO003 il JAUIE & it o
**31: Breather GP.S2W9162 includes Breather Body 84CL001. Breather BRACKET 84CL002 and Breather Element 84CL003.

174




9.10 2 10.11

7

12.13.14

89AZ203

2W1011

FIG38 FILTER GP-SECONDARY

175



& 38: MRhiE SR BHELRMY/Fig. 38: FILTER GP-SECONDARY

Ko & F7 NAME S PART No. e Quantty
B S22 AR 4 /FUEL FILTER AS. 1W8633
B 58S FER AN T&R44E BASE AS. —FUEL FILTER 7N9519
R P B 2% S B2 /BRACKET 85AL201b 1
3 0 B %54} ] /SEAL-0-RING 3J1907(11.89%1.98)
4 90° Z5 542 3k /CONNECTOR-ELBOW (90°) 307947
5 & FZR14/TUBE AS. ~SECONDARY FUELFILTER 4W9057
6 # K /GASKET-FILTER BASE 7N9520
7 7~ A L8842 /BOLT 6B4198(1/4-20%x106.36)
8 4 [E /WASHER-HARD 5P0537(7.2x14.5%2.0)
9 7~ F S 4242 /BOLT GB/T5783-M10%25 1
10 | #[&/WASHER-HARD 5M2894(10.2x18.5x2.5) 1
B8] /WASHER-HARD GB/T97.2-10-200HV-Y 1
11 | 7xf k4242 /BOLT 0T0055(3/8-16x107.95) 1
12 | N FSKI2%%/BOLT GB/T5783-M8x30 2
13 | #[B]/WASHER-HARD GB/T97.1-8-200HV-Y 2
14 | $2E/NuT GB/T6170-M8 2
15 | A7k 5> B 252 Fl B4 /SEGREGATOR D00-034-01 1
16 | BRIHIE B RS 4H 4 /FUEL FILTER D638-000-02 1
7~ A = EYEH2/BOLT Q/SC622-M12x55 2

176




K139 MALT A5
F1G.39 TOOLS GP

177




[ 39: [fEH T EBAHFERH/Fig. 39: TOOLS GP

e - = #1 2 Quantit
Ref. No % R NAME S PART No. 49AZ002 2 4)gAzzoz
1 | BEgNiE AR =R TR 3P4 TOOL (FILTER) 49AB001 1
2 | BHIRERTEY TIMING PIN (PUMP-FUEL INJECTION) 49AL201 1
3 | kFERTEEFE FLYWHEEL BOLT (TIMING) 49AL003 1
4 | KiEFEEM/CAUGE 49AL013 1
5 | BEHLT HLHF TOOLS GP 1

178




=
H

38AZ005

AL S A
FG.40 TURBOCHARGER GP

179



[&] 40. 1% FHEFFEER4/Fig. 40: TURBOCHARGER GP

o = .
7S % HR NAME #S PART No. KB Quantry
1 TDOSH ZEU1# % 28 TDOSH TURBOCHARGER GP 38AB006 1
2 | REIFOEE GASKET-TURBOCHARGER 154295 1
3 | Mt #E4&/BOLT-HIGH TEMP 7L.3195(3/8-16x44.45) 4
4 | PR EL/LOCKNUT 2N2766(3/8-16) 4

180




B R R A AR 1 AR
F\QM PUMP & CONTROL GP-GOV

181



B 41: BHERARSAAFEREITSIETEERM Fig. 41: PUMP & CONTROL GP-GOV

s % ‘#‘dl-( NAME 14-’-% PART No. #1 2 Quantity

Ref. No. P10Z005

1 M55 S 2R 1R 22 2B 14 /PUMP GP-GOV&FUEL INLECTION P10Z005-000WX 1

182




=X

—

8|
iDmw -
3|

7

SN * NI T S

T

L) SARARL TS
Fig.k2: APPLICATION GP

183

=l




& 42: TRHRELRHEH4/Fig. 42: APPLICATION GP

Kot % R NAME 2 PART No. ﬁiﬁgj'w
1 | JKimFHEL/CONNECTOR 00ALO038 1
2 | #liHJE 513 FE L /CONNECTOR 00AL089 1
3 | RS IE S FAA/HANDLE D26-128-03 1
4 | BRimIEMIE S/ CONNECTOR 00AL104 1
5 | AU/ VALVE 00AL095 1
6 FF/CILP 2B2404 2
7 | NASKEERE/BOLT 2H3755(5/16-18x15.88) 2
8 | JE#RFB|/WASHER 9M1974(8.8x16.0x2.0) 2
9 [37° #'090° TEHREL ELBOW-90° -37° FLARED 6K1972 1
10 | =HAELIBSEEMY/TUBE AS. 00AB205 1
(1) | EHEAZE/NUT 8L3161 1
(12) | $W%& /TUBE 5P0077 1
(13) | 7% /SLEEVE 8L3162 1
(14) | B3ZELIK/CONNECTOR Q/SC642.1-02-10.2 1
15 | Ef&/SLEEVE 4N4539 2
16 | A3 E S A AR /MONT AS. 6N3256 2

184




	01-封面(ZG57a).doc
	PARTS  CATALOG OF C6121ZG57a DIESEL ENGINE 

	02-前言及目录.doc
	 
	Information for Users 

	03-ZG57a正文.doc
	名  称NAME
	数量Quantity
	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME 
	数量Quantity

	名  称NAME
	名  称NAME 
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称 
	NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	名  称NAME
	数量Quantity

	名  称NAME
	数量Quantity

	名  称NAME
	件
	数
	数量Quantity



	
	 
	Information for Users 



it A i W

[ C6121 AR HI LML B A W S AR R = S PN, SRR =
PRI SR BE L 880, Dy IE TR kil C6121Z2G57a RSN TR, e
AZAE H < LA AL

ARZEAf H M AN AL, HOET K7 HEPPRIE

Gl A
2008.8





Information for Users

With increase of C6121 sires engines production and gradual increase of engine models and variations, parts and
components of engine models and variations increase accordingly. This parts catalog is compiled specially for the need of
ordering spare parts by many users for C6121ZG57a engines.

Any of your comments and suggestions on this catalog is very much appreciated. Please direct your letter to:

Shanghai Diesel Engine Company Ltd., 2636 Jun-Gong Road, Shanghai 200438 PRC.

Editor

2008.8





AP ARAE S\ YA S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
IRGSAERES / BLOCK GP-CYLINDER 8N5286
U R LA / COVER GP (BLOCK-MISE) 02BZ006
A imE 4144 / SEAL GP-CRANKSHAFT 2P6226
b 4144 /FILLER GP-OIL 2P6855
% J5 i 3sf JRE 262 /SUPPORT  GP-REARSEAL CSHAFT 02EZ001
WEKSeH M/ PAN GP-OIL 2P6152
MRS S E 444 / FASTENER GP (OIL PAN) 2P6206
M4/ GAGE GP-OIL LEVEL 2P6493
AL 4HAE / HEAD GP-CYLINDER (A) 7N8876
AT dE s AR 41/ COVER GP 2P6531
AL RG B[4 2H 44 /FASTENER GP 7N9536
REHGE R L / LIFTING GP-ENGINE 7N7858






AP ARAE S\ YA S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
WG FEIEFFAIAY: / PISTON & GP-ROD 05AZ501
thahZHAt /  CRANKSHAFT GP 06AZ102
i Bz R 40 F / PULLEY GP—-CRANKSHAFT 06BZ007
KE4F / FLYWHEEL GP 06CZ002
a1 / DAMPER GP 9N2345
EWUECAPE / GEAR GP-FRONT 07AZ202
A A4l / MUFFLER GP 08AZ022
HES 51 5 #8244 / EXTENSION GP EXHAUST 751784
ESERZLPE / CAMSHAFT GP 1N4406
AL / MOTOR GP 11AZ003
78 HL &% LWL E/ALTERNATOR GP 11BZ009
BERAE IR Y14/ LINES GP-AIR 12AZ009






AP LRAE S\ YLE S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
HFE B AE / LINES GP-AIR 12BZ016
HEABEE A4 / MANTFOLD GP-EXHAUST 2P6573
HeAUE R [ 44 /FASTENER GP 8N1868
A UEG AR A / CLEANER GP-AIR 14AZ007
HLZE 4 AF CWYY) / PUMP GP-ENGINE OIL 2P1784
PR SCERA14% / DRIVE GP-FAN 16AZ009
U R de ZF / PULLEY GP- (FAN) 16BZ015
=faai4if: / VEE BELT SET(SEE NOTE) 16CZ008






AP LRAE S\ YLE S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
ks S B4 S8 4147/ FAN & GUARD GP 16DZ009
BLIM A HI 28 FYETS #8 41F/COOLERRFILTER GP-O0IL 18AZ009
TR B E A HIZ A 4F / COOLER GP- OIL 18BZ007
L M 2H4F / LINES GP-ENGINE OIL 2P6105
18 I g8 WL 4 2 0F/LINES GP-TURBOCHARGER OIL 19BZ202
IKFEAAY: / PUMP GP-WATER 7N5909
VIR AS 41T / REGULATOR & GP-HOUSING 1W7553
AHIKE B ALE / LINES GP-WATER 2W6779

Vi






AP ARAE S\ YA S

C6121ZG57a
NAME\ NO.\ENGINE MODEL
s B 20/ LINES GP-FUEL INJECTION 26AZ201
PR Bk 4H 1/ LINES GP-DRAIN 26BZ203
RENHLSZHEA 4} / SUPPORT GP-ENGINE 33AZ012
HLRE VW s 404/ SHUT-OFF GP-ELECTRICAL 59AZ212
Rk 7204 / HOUSING GP—FRONT 8N0303
W5 aa i 4it / COVER GP (FRONT HOUSING) 2P6528
W 5e E W40 / FASTENER GP (FRONT HOUSING) 8N0872
A e 4L (B4l / TRUNNION GP 7N9589
SIIRR A4S/ MECHANISM GP-VALVE 7N8026
LR 55 4HE / COVER GP-VALVE MECHANISM 8N4745
WXMEZLE /  BREATHER GP 1P4244
WA A4 / DISPOSAL GP-FUMES 84DZ003

vii






A ZIR\AFES \ S LA 5

C6121ZG57a
NAME\ NO. \ENGINE MODEL
WA 2HF / TURBOCHARGER GP 38AZ005
s R AS F / PUMP GP-GOV P10Z005
RIS o e A/ APPLICATION GP 00AZ214
PRI PETS 28 411F / FILTER GP-SECONDARY 85AZ203
BEML T H 411 / TOOLS GP 49AZ002

viii






		 

		Information for Users 



